[Appendix 3.8-2] Comparative Study of Facilitics

[Appendix 3.8-2-1] Selection of Bioidgical Treatment Process

a) Feature of Treatment Process

Appendix 3.8-2

Alternative treatment processes can be summarized as follows.

Alternalive Traatment Process

Sludge suspension type

biological treatment process

|

]

l Biofilm Process

Stabilization Pond| | Conventional
Procass (Lagoon) | | Activated Sludge

Modified

Activalad Sludge

i.  Lagoon

Step Aeration Process

Trickling Filter

Coniact Aoration Pracess

Rolating Biclagical
Contacier Process

Extended Aeration Process

Contract Stabilization Process

Oxidalion Ditch Procass

| . Pure Oxygen Activated

Sludge Process

In hot climate countries the stabilization lagoon is commonly applied taking
[...]
aﬂma,uﬂ

bow.ﬁ s1 118 ‘Ho Liddng
© o Areunplo
ST IaJsuen; Z0) Jo Aouato]Tg

Iatem 3 ui paddinbs saredosd

SLIQI AQ uua:mm AisnosueI[OTS

| 3d4y uonruIquIcy)

sannbai e werd waunea1y, . Suriw poon pue Jurre(mds wouy patoall sty
. adAl Joto1
 $00{J SY29Iq MOLJ TUD[BGINY, » . , . , pue 2d4 a1ppnd jo sadA1 omr oz azoyy
UONEDILINU Ul JUSIAIITISY] » 1502 IOUBUITEUI MO {So[uet mo[[eys Jo] ARIO) :
BOIR PIOD JO] DONNS ION o aoud mo 70 I9]sueal adA1 oaup
UoHD UOEPIXY) » odeys NUB1 JO LOWRIWIT 1Jsuen Q) jo Lousiotlze ydy JORIR JO UOTEIOL AG PASTIED SOAE M, 1JeYS [BIUOZUOH
. S LaAd 10U St A .
quet 34 Ul O¢J JO UCUINQLISI(] '«
uocTe| 3umelay . $20{] SBRIQ MO[] WANQIN] .
eam B2IE PIOD 10] POUTS ION o
104 U1 pa1eso] eld 1UBUesLy o UOHEDYTNM USIN]MSU] Suixra a0y « ¢ odA tepjadoid pue adA1 JulqaM] 318 DIy [ .
uonEsILa Augw aze j1unN JO SiaquUmu tapsues 70 Jo Aouarat)ys ySiy adA1 paxty 2dA1 Jorende
a1mbai 10U se0p 11 1ueld 1B ] « Jt*AS®D 10U $1 OUBUIIUIRIA] « 1500 MO pure 9d41 1e0]) Jo sedAl oml are 1oy | 1BUS {BoTUSA
uonER LT Yy UOURNIS0[ 10] POON)
sanmbel 12yl 1weld usunESL] . . yuet
WILINRA 19D - ySwy oM R 511800 [BINUY & | JO ommsm QU1 UC UOTIDLNSAE ON
1500 : gurdZoro 1waaoad g adA1 91qqnq aury Jo adiy
SIous sonpal 01 ire(d 1usunealy, . 0] papeall oq AZUL JOULd(d Y yotiut §1 h&mﬁ.«b 00 hoguBEm TR U=y 29[[BLUS S0 Polesausd seiqqnyg *QqnG SULRR}
$20}] SYB3IG MO 1U[NQINE » :
$I01B133 SIURUNUTEW ASLT
a1 uo s3uwrdFo(s woaerd (samod J0 1502 M0
weyd wWounzen 9808 9518 .« 01 POp2aU 9q AR JSUBD Ny « Japsueq () Jjo Asuawtyys ysny 1ews oIe patessusd sajaqng - | odA1 ojqang surg
(sso| arnssaid s5o7)
$1012.49% U1 WOLJ
Aeme I2] pO[RISUT oG UBD JomOlg
2oUr2UMUTBW ASBY
201 $YE310 MOI] IUD[NGIN] « 1500 SOUBUIUIBLL MO
(Suraes anoge] 107) " (1amod 3o 1500 43R surd3op oN
1reid WUNED ATROS [[BLUS o " IDJSURI IO) JO ADUSIOYTE MOT » 1500 M0 31q o pateandd soqqnyg - | 9dA1 21qqng Sig
uonzoddy ji=lice e wewdinbg jo sarmeag IopiYy

SIOlRISE SnoURA 101 3(qeL (1)

sI07RI9Y UC 2[qe] uoissardwo)) -0

3.8-76



"PAIQNCp 3G [Tk 1T U] LOMEISE SU U7 pinby] paxrw Jo aseo U] 4

g N
40
A1
I L
v
: N
50 - ¥¥0 £ - 91 9z - 9 0Jeide 19f _m
W
O
80 - §§°0 gL - Tl 81 - I relndsauiqung | D

N
T
Ov
LY
YN
Ly
78T - §S0 T - 71 . 2d A1 uonerse 20vLmS pasds ySiy mm
2
T
88’0 - 9%0 T - 1 ad A1 uorrerae soepns pasds Mo W

€€0 - TTO 9y - 0% e - 0T adA1 uonesae [e101 2dAT SUT[aqnq SUY BN | )
S50 - I€0 e - 61 9t - 51 | disupond | o D
adA19qang AU | g 1
Lo - 090 ST - T o - 8 sdfaBwsanqana By | 4 g
100 - 799 61 - tL €1 - 01 3dA1 3jqnop saqnq 5ig a
g - iso VI S A o1 - 01 101eIaE JUElS n
_ , _ 2441 s1qqng Sig d

(Un3/z03x) :
ZOSxyaY) Islem Ur palrvzsuen (95) 1orem
AZ1sug permbey 70O uaym Aousmigs 1amod | ur Aousroyzd SWIATOSSIP TO I0TRIDY

IeteAn W I9jsueI] () 70 91qel vostedwoD (7D

3.8-77



Figuré, Aeration Method

Mechanical Surface Aeration

3.8-78



10 sso7 Anudng JONVINROIIIL
- d0 Q4003
‘SuTUOnIUN] 10U St J0139[03 28pn[s
UQYM [9A9] IS1EM U] 2A0QE oG pinom radeids oy
 “Suns9pp0d
, s8pnys 03, dn, Iodeds S pUB  UMOP, Saaow radelos
‘Bunoe[[00 S5pRIS 20§ YOISHS SAOGR U3 Ul PAQUISIP §e premio] SUIIARD PIROM IOISSI[00 5pRIs STYL
A01T¢ 30 UOLIJAIIP UL SUTAOW ST I0123[[00 35pN(s Sy _ ‘1ad2I28 JO , UMOp, pu®
yond sxatauw (¢) .dn,, Jo3 wnrp Supuim ador wim papwoxd st yowym
331U INOQ ST UIRYD SSI[Pus payore odeids sSpus oyl | 1uswdmnbs Surpeaen uo paSuey st isdeids S8pnys 2y L WSINVHEDTA

LESIE

¥adVICS

HOLTHS

ddAL L33g-2NIT

HdAL JAON ONITIAYEL

WHILI
ddAL

(1) I10199[10D umﬁﬂm Iog 91qe L uostredwo))

[¢-7-8°€ xpuaddy]

3.8-79



orduns St WSIRYOIN

: -+ no digs 01 juawdimba Suijsaen
mo ﬂuuna .é Anngissed ‘a3pars Jo Surpeof 01 30

. ‘pannbaz s1e
s3ysILms Sugrr Augw pue patedrdwod st wsIeyosj

HJAL HOONW DNITHAVIEL

poog poo3 10N Emém
% 001 % 05T 1SOD ONINNAY
% 001 % 081 LSOO TVLLINI
(S{ue 7/MATD (YUY 7/ 0°E)
T MI8R fue, SuImas reut] MI 0TI Nuey, Sumeg [eutd
(SRl /M DD R . (syuel 7/AMX 07E) _
MY09 yue Sumeg Arewig B AR Jue ], Bulmag Arurid FIMOd JOLOW
100D 2dA], |
- 1 Ieg-yurT yiim aredwod soueuwopred pood-ou ApYsiS TONYINROLIT
~~Asea st uoneladQ . paredrdwod st uonesdQ :
*FUIIURI SNOTUNIUCY "SAYIIMS 1T hcmE JUILIAOUL JUINTT AU JOH.LIN NOLLYYAdO
.comuunmmcm
-37dwIs ST WSTUBYIIA SUIYIBIAL anmnbaz *019 YoM g T Quswdinby Sugsariy
Aseg "pareddwo) FONVNILINIVIA
WAL
HIAL LTHI-ANIT

HdAL

(7) 101091100 38pnlg 1oy s[qe uosuedwo)

3.8-80



- ITNSHY

O X
1no dis o1 zadeios 103 Qmﬁmmom )
“IBMBISBM JO MO[T M *2dAy sy 309798
POURUSLINUL mﬂmﬁﬁﬁ.h&gm Jo Emm_oa BmoT (€) | ‘perremsur oq jou ued adA ] 1eg-yury 1 ‘AfreuioN ()
_ ‘y3non wnos "9Wm JO 107 & Annbal ICM 0UBUSIUMRW
01 wnds Funeoy) sonponut ued radeios umisy () PUE AIBSSI05U AUE SayMms Suntwn Auely ()
‘pauaasid oq uoneIoy 28pnys ey os 1edesos _ ‘uonetado jusnruLIsiUL
30 psads mﬁ%ﬁ 1snipe wes 10109109 28pnis STy (1) | pue S1q st 1amod rojow ‘areariduiod ST WSuBYIS (1) NOLLVOTYAT
| quswidinbs Sursaed Jo sieoym jo mo Surddng
*a[dius st wstueydeN "SQYIIIMS T AURIN]
mo] sty HOVINIDYEd T1dNOYUL
WHLI
HdAL LTIG-2INIT

FdAL HAOW DNI'THAV AL

ddAL

(€) 10109710 28pNIS 103 9[qEL UOSMRdWOD)

3.8-81



Appendix 3.8-2

[Appendix 3.8-2-4] Comparative Siudy of Industrial Relay Pumping Systems

The maximum excavation depth for setting sewer pipes is limited 10 5 m, taking into
consideration local practices and experience. As a result it became necessary to inset two relay
pumping stations into the sewer network. One is in the Ataqa LE. Coastal Area which will be
developed by coastal reclamation, therefore, the planned elevation is lower than the remaining
areas, and flat. Another one is beside the Suez-Ain Sukhuna road which runs through the east
rim of Ataqa LE. East and is, due to topographic conditions, the route of the intercepting sewer
for Ataqa LE. East.

The road is relatively flat and the required excavation depth for the intercepting sewer becomes
about 5 m at a point 1.9 km from the northern boundary of the Project Area. The site is about
one km away from the coastal area’s pumping station, which means it is infeasible to combine

the two pumping stations into one.

If the shortest course from each pumping station to the sewers to reach the wastewater
treatment plant by gravity is selected, the force main's distance from these two pumping

stations is roughly 850 m and 450 m respectively.

There are alternatives, however, by which the two force mains can be combined together or the
force main from the coastal area's pumping station can be connected to the nearest sewer
flowing down 1o another pumping station. This is to minimize retated costs. A comparative

study of the alternatives stated above has been carried out and is summarized below.

Table 8.2.5 Comparative Study of Alternatives
(Unit: Million LE)

Content Case-1 Case-2 Case-3 Remarks

1 Construc. ;’;;;‘;g),;“g 21.0 21.0 25.0
Cost | tion Force main 1.0 1.3 0.9
Subtotal 22.0 22.3 25.9
Qperation B 0.3 0.3 0.4
Total 22.3 22.6 26.3
S orthodox, combined 0o costly

Appraisal simple and force man is | than others

least trouble | undesirable

It is concluded form the study mentioned above that Case-1 should be adopted.

3.8-82




CASE -1 CASE -2
To WWTP by Gravity
- -
’/1 ..//1
A ' A :
E Suez - Ain Sukhu na Road
2 :
2 !
‘/@é
No. 2

CASE-3
- 1__'__'___.—— I
: E
L 3
N |
@ o.1 Legend
§ et «—— : Gravity Sewer
g .: < ---- : Force Main
g E (®  : Relay Pumping Station
| . : No. i i atk
No.2 No. 1 No. I Relay Pumping Station

. No.2 : No. 2 Relay Pumping Station

Figure - 8.2.1  Alternatives to be Compared

3.8-83



. Apeourwoine pauiol
are uoydAs pue sgreyosip dund 2y
“ureyd 91 JIm SuLemor Aq psoerdar

Aidus aq ued pue uteyd Aq uonoadsur
PUR SOUBUIURUW JOJ [IAS] PUNOIZ

03 paste: oq ued 1un dwnd syl
"301ADP [BAOWAL 2P UCTIE][RISUT 243 £q
10adsur 01 A3z Ajsaneedwon ST Ing |
o C (7)) se atles

-1010t1 pue dund
dn 111 01 uonoadsur 10 Aressssu 1]

*1001} 34
uo paressut st dumd asnesaq 15958

uonsedsur ;ouu g

poysuwr
8523 A[eAneredwio] ‘Ases A[eanereduio) “pareatduwrod Aysys LBIS IO ¢
‘palinbar 10N ‘pennbar 10N ‘paxinboy suuug v
"I3]eMIapUR TOAD] :
D180 ST J21jod W 3y1 3508324 I31M 9A0GR PIIBOO] ST 1oqedwr ol Amgedey
(7) 5B Swes N0 22Iq O} WOP]IS ST UOUBIARD | 3$NEBI3G INO YeaIq 03 1de ST UONEIIAL) .uonudng ‘¢

jrewg (1) uey 13[eWS a8re | 20eds uoneymisuy g
*IOOYJ QY1 U0 PIIEISUL
"I01EAIIPUN | STIOIOW 3Y] PUB INBAMISPUN PI[RISUL “100(3 poylatu
paffeIsul are Jowows 3p dwngd | st Suises duind ‘10013 S{FuUIS JO 258D U] 3y} UO paf[eIsul are 1010w 2p dung uone[Esu] [
_ WAL

dumd siqiszewqng  (¢)

dwind 5d41 132ys eonsA (7)

dwnd 3d43 1yeys feeozuoy (1)

ddAL

NOLLVLS ONIdWNd AV JdMES

404

SdNNd NIVIN

30

FTIVL NOSTIVANGO

[¢-z-8 ¢ x1puaddy]

. 3.8-84



1sadeay)) | satsuadxa 150j4 (Z) > (1) > ()| 100wewdmby 11
+ *(JUQUL B 90UO0)
ouwSISaI uonensur 3 Supiosyd
Surresq s pue [ro sy1 s5uryoxg E "pueis jo sired sy;
"[eas [edrueyosw oy Sureidoy (1) se swreg | Sunoadsut pue sZutresq iy Burserday URUSMEBIAL 01
_ "pannbaz st
Yo0US JLGO3[3 UE 10] SNSESUL INUN0Y) (1) se sweg ‘painbal 10U St (g) JO MSBIW SYJ, | AMSBAU AIJES "6
"9po1102.0} ide ST pug "3pO1I02 01 1de ar puR Jajem "SPOLIOD WOP[IS PUR [9AI J3JBM UOISOLIOD
13em 19pun peieot st aun dund sy Ispun pateso) e suorod Jofey 3A0qE pa1e00] are suontod sofepy fisurede AMqeng ©g
Mo (€) weys 1oyBTH 1BoM0T | By Sumap)

3.8-85



3.8. SEWERAGE SYSTEM APPENDIX

Appendix 3.8-3

{Appendix 3.8-3] Caluculations

{Appendix 3.8-3-1] Capacily of the Equipment

of Wastewater Treatment Plant

3.8-86






1.1
1.2

1.3
1.4

3.1
3.2

5.1
)
(2)
(3)

(5)
(6)
{7)

(8)

(9)

CONTENTS

Basic Design Condition

Wastawater Characteristics

Quantity and Quality of Industrial Wastewater
from Each Industries

System of the Treatment

Remove Ratio

me Sheet of Wastewater Treatment Processes

Design Criteria
Sewer System

Wastewater Treatment Processes
Number of Treatment Equipment Line

Calculation of Basic Capacity of the Equipment
Main Equipment

Screen

Grit Chamber

Stroage Tank

Neutralization Tank

Coagulation Tank

Primary Sedimentation Tank
Aeration Tank
Final Sedimentation Tank

Chlorine Contact Tank

3.8-87

11
12
14
17
19



(10)
(11)
(12)
(13)
(14)
5.2
(1)
2)
(3)
(4)
53
(1)
2)

Treated Water Tank

Filtered Tank

Filtere Tank (Future Equipment)
Filter (Future_'Equipment)
Backwashed Tank (Future Equipment)
Sludge Treatment Facility |
Influent Flow and Quality
Sludge Thickener

Sludge Basin

Sludge Dnying Beck

Bypass Pipe

Selting of Bypass Discharge
Setling of Bypass Weir Height

3.8-88

20

20

21
22
24
25
25
25
27
28

.'29

29

30



1. Basic Design Condition

1.1 Wastewater Characteristics
(1) Wastewatér Quantities

Average Daily = 46,500 m3/d (D ave Q)
Maximum Daily = 55,800 m3/d (D max Q)
Peak Houry = 3,875 m3/hr (H max Q)

(Notes) o
Maximum Daily = Average Daily x 1.2
Peak Houry = Average Daily x 2.0 x 1/24

{2) Wastewater Qualities

PH (IN) = 6 to 10

BOD (IN) =330 mg/t =
COD {IN) = 280 mg/l
SS (IN) = 380 mg/l -

(3)  Treated Wastewataer Qualities

PH(OUT)=7 (6109)
BOD (OUT) = less than 20 mg/l

- 88 (OUT) = less than 30 mg/ {50 mg/l : Criteria)
OlL (Mineral) = less than 5 mg/l
OIL (Animal and Vegelable} = less than 30 mg/l
Coiliforms = less than 3,000 MPN/100 ml

3.8-89



1.2 Quantity and Quality of industrial Wastewater from Each

Industries
Quantity B Cuality

Industry (Avg. Daily}  pyy ROD . oDt ss
. m¥lay - mg/l k gldayA mg/l kg/day | mgA kg/iday

71 . Alaga LE. and Adabiya LF.Z :
1) Foud | 2400 61010 | 400 960 | 310 744 | 340 816
2) Wood Products 2,400 Go 10 100 240 | 280 672 120 288
3) Plaslic 1890 | 6010 390 7381 340 643 %0 1
4) Paper Products 2,140 | 6110 400 856 | 200 428 | W 835
_ 5) Spinning & Waving _ 5310 | 6wl0 400 2,424 | 260 13811 230 1,222
6) Elccrical 4370 | 6w 10 | 240 1,049 | 170 743 | S00 2,185
o Mechanical & Metal ind. 1,630 | Gwio | 280 as1| 280 457 300 | 489
) Building Malciials 5060 | 61010 270 1,367 50 253 | 500 2,530
9) Chemicals & Pharmaceulio 3,000 G0 400 1,200 400 ) 1,200 500 1’5(£
10) Others 6420 | 610 | 400 | 2568 480 | 3082 500 ) 3210
Sub-Total 34,620 l_ 61010 | 334 | 11,559 278 9,603 | 383 | 13,246
2. Ataga LE. Expansion Arca 10,280 61010 134 34341 278 2,858 1 383 1,938
3. AtagaPort 1,400 | 6010 | 200 280 | 180 252 | 250 350
4. Commercial & Public Use 200 61 10 200 40 180 16 250 50
Total 46,500 | 6w 10 | 330 | 15313 [ 280 | 12,749 | 380 | 17,584

1.3 System of the Treatment

Coaguration Sedimentation and Standard Activated Sludge Method.

3.8-90



i.4

Remove Ratio

Qualities (mg/l) Removal (%) Note
Waste- Treated AT. Synthe-
water Waste- P.S.T. and Sis
. water F.8.T
B.0.D 330 20 30.0 91.4 94.0 .
SS 380 30 40.0 86.8 92.2

P.S.T. = Primary Sedimentation Tank

A.T. = Aearation Tank
F.S.T. = Final Sedimentation Tank

3.8-91 -




2. Flow Sheet of Wastewater Treatment Processes

Gravily

'F—. N { ______ 1 —————— 1 ——————— -:
[ v
1 3 P Chlorine
i Final —= Filler Contact
Neutrali - Primary . Siedimen S Tank
Storage zalion an Sedimen-{_. =4 Asralion wation .
Tank Coagulaticln lation Tank Tank —
Tank Waler
‘} Slud
——— - Tank
§ Belurn 4cge :Backwas.—h}sd ?:;lr?liad
} @Iam&. - AR
[
i
i
1
| - )
- _B:elgrn_ V‘J_e.aile:va—tfr_m | siudge Gra\nly‘ Sludge | g r)s ng
Thickener Basin @ aus
==

Fiow Shesl {Industrial Wastewater Treatment Processas)

3.8-92

Effluent 1o Suez Bay



3.1

3.2

(1)

(2)

(3)

(4)

(5)

(6)

Uy

Design Criteria

Sewer System

Design Flow : Peak Hourly Flow (H max Q)
Qmax/Qave : 2.0
Values of "N" : VC : 0.012 (Vitrified Clay Pipe)
‘ RC : 0.013 (Reinforced Concrete Pipe)
Minimum Diameter : {175 mm
Minimum Cover : 1.0m
Minimum Velogcity - : 0.6m/S

Wastewater Treatment Processes

Primary Sedimentation Tank

Over Flow Rate = less than 35 m3/m2 day at D max Q
Retention Time = 2,0 - 4.0 hour at D max Q

Aeration Tank

BOD - SS Load = 0.2 - 0.5 kg/kg . ss. day at D mas Q
MLSS = 1,000 - 3,000 mg/ :
Aeratlon Time = more than 6.0 hour (based on desngn flow)

Final Sedimentation Tank

-Over Flow Rate = less than 256 m3/m2, day at D max Q

Retention Time = 1.8 - 3.0 hour at D max Q
Filter : Future Equipment

Line Velocity = less than 230m/day at D max Q
Bed Depth =0.6-1.0m

Kind of Media = Anthrasite and Sand
Chlorination Equipment

Chlorine Contact Time = 30 minite at D ave Q

Dosage = 6.0 mg/l at Tertiary Filtration Effluent

Sludge Thickener

Solid Loading = 25 - 29 kg/m2.day
Hydraulic Loding = 16 - 32 m3/m2.day

Sludge Drying Beds
Retention Time = 5.0 to 7.0 days

Widih=6.0to 806 m
Length =30.01045.0 m

3.8-93



(8)

5.1
(1)

(2)

Stand-by of pumps
40% of Actual Load

Number of Treatment Equipment Line

Four (4) Line
Therefore, wastewater per line that have to irea!ment (Q) is as follow.

D ave Q (Average Daily) = 46,500 x 1/4 = 11, 625 m3/day -
D max Q (maximum Daily) = 55,800 x 1/4 = 13,950 m3/day
H max Q (Peak Houry) = 3,875 x 24 x 1/4 = 23,250 m3/day

Calculation of Basic Capacity of the Equipment

Main Equipment
Screen (Fine)

H max Q = 3,875m3/hour
Minimam Flow Velocity : 0.6m/sec
Need Screen Seclional Area
3,875/{0.6 x 60 x 60) = 1.80 m2
Screen Max Water Level = 1.2 m
Screen Bar Thickness = 5mm (Bar Quantity= 2,000mm/20mm=100pcs)
Screen Wide = 2,000 mm (100 pcs x 5 mm = 500 mm)
Make Good Use of Wide :
2,000 - 500 = 1,500 mm
12mhx1.5mW =180 m2 - OK.
Specification
Type : Manual Bar Screen
Wide and Pich : 2,000mm(Wide), 20mm(Pich}, Smm(Thlckness)
Setting Angle : 60° ‘

Grit Chamber

H max Q = 93,000 m3/day

Over Flow Rate : less than 1,800 m3/m2 . day at H max Q

Surface Area :
SA = 93,000 / 1,800 = 52.0 m?

Mesurement
3.6mW x150mLb x1pcs

Over Fiow Rate (Actual) .
OFR = 93000/(36x150x1)_1722m3/m2 day -------- OK.

3.8-94



(3) Storage Tank
D max Q = 55,800 m3/day

Retention Time : RT = 6.0 hour

Capacity
V{ = 55,800 x 6/24 = 13,950 m3
Vo = 3,488 m/each x 4 pcs

Depth : H=35m

Surface Area _
. SA = 3,488/3.5 = 997 m2/each

Measurement :
10.0 mW x 50.0 ml- x 3.5 mH x 8 set

Capacity (Actual) :
V1 = 10.0 X 50.0 X 3.5 = 1,750 m3/each ---- oK -
Vo = 1,750 x 8 = 14,000 m3 —-- OK

Retention Time (Actual} :
RT = 14,000/55,800 x 24 = 6.02 hour ----- OK ..

Peripheral Equipment
Raw Pump
q = 13,950/(24 x 60) = 9.69 m3/min. eac
10.0 m3/min x 6(2) PCS |

From Raw Wastewater Pumbing Station - 5
' © Oitice ®
£
[»)
iy ¥ ps
— "1 g .
. ns DS —
Wet Well ——— ® g
(Distribtion) ~ — o _ gl
e ] X x @ )
—e — 6 o
-y ot &
o
50.0m (NET) 5.0m -
' Neutralization Yank
b

°3.8-95



Neutralization Tank

(4)
D max Q = 55,800 m3/day

Retention Time RT = 20 min

Capacity
V4 = 55,800 x 20/(24 x 60) =
Vo = 194 m3/each x 4 pcs

775 m3

Depth : H=4.0m

Surface Area
SA =194/4.0 =49 m2/each

Measurement
7.0m% x 4.0 mH x4 pes

Capacity (Actuat)
V{ =7.02x 4.0 = 196 m3!each ----- _

Vo =196 x 4 =784 m3 - OK

Retention Time {Actual)
RT = 784/55,800 x 24 x 60 = 20 2 min ----- OK

Air Quantity for Mixing
g =(7.02x1.0m3/m2hr x 1/60
= 0.82 m3min.each ------ 1.0 m3/min.each

1.0 m3/min x 6(2) PCS

From Storage Tank (Pump Up)

Bypass
Water-lane

3 Wat Wall (Disiribtion)

——lilive

. 3.5m ~3.5m

=

=

F—]—

(—

70.m

7.0m

=

7.0m

7.0m

=7

7.0m

28.0m {NET}

3.8-96




Coagulation Tank
D max Q = 55,800 m3/day

Retention Time : RT =20 min

- Capacity : ;

V4 = 55,800 x 20/(24 x 60) = 775 m3
Vo2 = 194 m3/each x 4 pcs

Depth : H=4.0m

Surface Area o
SA = 194/4.0 = 49 m2/each

Measurement :
7.0 mW x 4.0 mH x 4 pcs

Capacity (Actual) ‘ :
V1 =7.02 x 4.0 = 196 m3/each - OK
Vo = 196 X 4 = 784 m3 ----- OK

Retention Time (Actual) :
RT = 784/55,800 x 24 x 60 = 20.2 min ----- OK

Mixer
Type : Double Paddle x 4 pcs
Material : Stenless Sieel

3.8-97

2 ' &
] —‘? =
45 ;
3]
@ b ’
7.0m 7.0m 7.0m 7.0m
28.0m {NET)




Primary Sedimentation Tank
D max Q = 55,800 m3/day, H max Q = 93,000 m3/day

Over Flow Rate :
OFR1 = less than 35 m3/m2 day at D max Q

Retention Time
RT=20-40hcuratD max Q

Surface Area
SA{ = 55,800/35 = 1,595 m?2 = 399 m2/each

Capacity :

V = 55,800 x 2.0/24 = 4,650 m3 = 1,163 m3/each
Depth :

H=1,163/399 = 2.91 3.0m
Measurement :

10.0 mW x 40.0 mb x 3.0 mH x 4 pes

Over Flow Rate {Actual) :
OFR1 = 55,800/(10.0 x 40.0 x 4} = 34.9 m3/m2 day
----- OK

Retention Time (Actual) :
RT =(10.0x40.0x3.0x4)/55800x24 =2.06 hr

----- OK
[=
o
% E
E
o ]
o
40.0m(NET)
5.0m

3.8-98



Sludge Generation :

Sludge Generation Ratio : as 40.0 %

SS. Concentrate of Sludge : as 2.0Wl %
5800x380x040x10 -3

5
8,481.6 kg - ss/day
2,120.4 kg - ss/day. each x 4 line

Removal S8

N

Sludge Volume
SV =8481 s/oozme

= 424.08 m3/day |
= 106.02 m3/day.each x 4 line

Peripheral Equipment :

Rake : Chaln Fllght Double Rink Type
(5.0 mW x 2391) x4 hne

Scum Skimer 4pcs

Sludge Pump :
q=424.08/(12 x 60) x 1/4 = 0.147 malmln each
0.20 m3/min x 6(2) pcs

3.8-99



{7)

Aeration Tank

D max Q = 55,800 m3/day
BOD -85S load=0.2-05 kg/kg.ss.day at D max Q
MLSS = 1,000 - 3,000 mg/l
Aeration Time = more than 6.0 hour
Influent Quality :
BOD (IN) =55,800 x 330 x (1 - 0.30) x 10-3
=12,889.8 kg - BOD/day '

BOD (mgh) = 12,889.8/55,800 x 103

SS (IN)

-

- 55, 00x380x(1 0.40) x103
12,722.4 kg - ss/day

SS (mg) = 12 722.4/55,800 x 103
=228 mgfl o

Capacity : _
Vi =55800 x 6.0/24 = 13,950 m3
Vo  =12,889.8/(0.30 ¢ 2,000) x 103 = 21,482 m3
= 21,483 m3
= 5,371 m3/each x 4 pcs

Depth : H=5.0m

Measurement
15.0mW x72.0 mk x 5.0 mH x 4 pes

Surface Area (Actual)
SA =150x720x4

= 4,320 m?
= 1,080 m2/each x 4 pcs

Capacity (Actural)
V =15.0x72.0x5.0x4

= 21,600 m3
= 5,400 m3/each x 4 pcs

BOD - SS Load (Actual)
L (BOD-S8S) = 12,889.8/(21,600 x 2,000/103)
= 0.298 kg - BOD/kg - ss. day ----- OK

3.8-100



Aeratlon Time (Actual) _
Ta =21 600/(55 800/24) = 9.29 hour ----- oK

BOD Volume Load (Actual)
L (BOD.V) = 12,889.8/21,600 = 0.579 kg/m3.day
----- OK { = 0.600 kg/m3.day)

Return Sludge Volume

Return Sludge Rate
Rr = (MLSS - SS[IN))/(Cr - MLSS) x 102
Cr : Return Sludge Generation Ratio -
(= 8,000 mg/)
Therefore

= (2,000 - 228)/(8,000 - 2,000) x 102
= 29.53 % (Maximum = 100 %)

RSV =D max Q x Rr/102
= 55,800 x 29.53/102
- =16,477.74 m3/day
= 11.44 m3/min

Aeration Time of Influent Sludge (Actral)
SA = V(AT) x MLSS/103/SS(IN)

= 21,600 x 2,000/103/12,722.4 :
= 3.40 day ----- OK (2.0 < SA < 4.0 day)

Sludge Hetentlon Time (Actual)

SRT [V(A T) x MLSS + V(F S T) x MLSS]
[...]
(13)  Filter (Future Equipment)

Live Velocity '
LV = 200 m/day (Max : 300 m/day)

Filterd Area : _
S =54,419.6 x 1.05/200
= 286 m2 o
= 36 m2/each x 8 set

Measurement and Number : |
6.0 mW x 6.0 mt x 4.6 mH x g set

Filter Unit : (m)

N/ +10.800m

i [ Q N __49.400m
{Free Boad) e o <7 18.400
o . .
. «t : .
(Anthrasiste) il e Y +8.000m
(1] .
(Sand) S~ < .780
[«
o
(Gravel) o ¥ +7.500m
b
= NZ__+6.300m

Time of Back Washing : 1 time/day

Anthrasite Volume

AV=__16539kg-ss/day  x1/8=13.8m3
15 kg - ss/m3. Anthrasite

Depth of Anthrasite :
13.8/36 =04 m

Depth of Sand
0.4 x 0.60 = 0.24 0.2 m {less than 60%)

* Depth (Anthrasite + Sand) = 0.6 -1.0m

3.8-108



Q'ty of Washing Water

(a) Surface washing ‘
Surface Washing Velocity = 0.3 m3/m2-minute
Surface Washing Time = 5.0 minute

1 = 0.3 x 36 m2/each x 5.0 = 54 m3/day. set

{b) Back Washing
LV = 0.7 m3/m2. minute
Back Washing Time = 10.0 minute
g2 = 0.7 x 36 m2 / each x 10.0

= 252 m3/day.set

{c) Total Washing Water
q ={q1 +q2) xqsel
={54 +252) x 8
= 2,448 m3/day
 Wastewater Quality of Back Washing Water
SS : Suspended Solid

§S = 54,419 X (30.4-10.0) + 2,448 x 10.0 - 463.5 mg/l
2,448

3.8-109



(14)

Backmashed Tank (Future Equipment)

Capacity
V=ql +q2=54 +252-306m3

Measurement : o . o
8.0mWx 16.0 mk x 2.5 mH x 156t (v = 320 m3)

Transfer Pump _ o _
q = {306 m3/cycie) / (2.0 hr/cycle x 60)
=2.55 3.0 m3/minute
3.0 m3/minute x 2(1) pcs
Air Quantity for Mixing : e
q = (8.0 x 16.0) x 1.0 m3/m2 hr x 1/60
= 2.2 m3 / minute | S

3.8-110



5.2
(1)

Sludge Treatment Facility

Influent Flow and Quality

Sources of Sludge Quantity ', S8

Generation (m3/day)  (mg/l) (kg/day)
Primary Sedimentation 424.08 20,000 8,481.6
Tank
Final Sedimentation Tank 1,380.38 8,000 11,043.0
Backwashed Water of Filter| (2,720.00) (942.6) (2,564.0)
Separate Water and - - -
Washed Walter _ L

Total 4,524.46 4,882 22,088.6

(2)  Sludge Thickener

Solid Loading = 25 - 59 kg/m2. day -
Hydraulic Loading = 16 - 32 m3/m?2. day

Surface Area :
SA = 22,088.6/40 = 553 m2

Measurement :

D= 553x1/2 -188
p/4

19.0m @ x 3.0 mH x 2 pes

180 m@

Surface Area :
SA ={p x198.02)/4
= 283.5 m2/each x 2 pcs
= 567 m2 :

Capacity :
V=567x3.0=1,701 m3

Solid Loading (Actual)

SL = 22,088.6/567 = 39.0 kg/m2. day ----- OK

Hydraulic Loading (Actual) :
HL = 4,524.46/567 = 8 0 m3/m2, day --—-- OK

3.8-111




Retention Time (Actual}
RT =1,701.4,524.46 x 24 = 9.0 hour

Concentration Sludge Volume :
Sludge Water Rate = 98.0 %
GSV  =22,088.6/(1 - 0.98) x 103
= 1,104.43 m3/day
=0.77 m3/min

Effluent Separate Water
ESW =4,524.46 - 1,104.43
=3,420.03 m3/day

Peripheval Equipment
Rake : 2 set
Scum Box : 2set

3.8-112



(3) Sludge Basin

Concentrataon Sludge Volume =1,104.43 m3/day :
= 0.77 m3/min’

Retention Time : RT = more than 12.0 hour

Capacity : |
V. =1,104.43 x 12/24
= 552.2 m3
= 280 m3/each x 2 pcs
Measurement :

100m”x30me2pcs

Capacity (Actuai)
V-—1002x30xz 600 M3 - OK

Retention Time (Actuai) :
RT = 600/1,104. 43 X 24 = 13.0 hour ----- OK

Peripheral Equipment
Diffuser : ‘ _
Aerationq =600 x 1.0 m3/m3- hour x 1/60
= 10.00 m3/min
= 5.0 m3/min. each x 2 pcs

Sludge Feed Pump :
q = 1,104.43 m3/day x 1/(12.0 hour/day x 60) x 1/4 pcs
= 0.38 m3/min 0.40'm3/min
Therefore .
0.40 m3/min x 6(2) pcs

3.8-113



{4)

Sludge Drying Beds

Sludge Volume |
SV =1,104.43 m3/day (Sludge Water Rate 98.0 %)

Retention Time : RT =5.0107.0 days_

Width=6.0t0 8.0 m
Lenglh = 30.010 45.0 m
Sludge Depth = 10.0 cm
Depth of the Sand = 15.0 to 30.0 cm
* Sand Size = 0.3 to 1.2 mm
Depth of the Gravel = atleast 8.0 cm
=20.0-300cm
* Gravel Size = 3.0 - 6.0 mm

Suface Area

SA =S8V x RT/SD

Where SV : Sludge Vo!ume (= 1,104.43 m3/day) |
RT : Retention Time (=7. O day)
SD : Sludge Depth (= 0.10 m)

SA =1,104.43 x 5.0/0.10
=55222 m&

Measurement : -
80mwx450mLx160pcs

Suface Area (Actualy '
SA = 8.0 x 45.0 X 160 = 57600m2

Retention Time (Actual) :
RT = 57,600 x 0.10/1 104 43 5 22 day ----- OK

3.8-114



53 Bypass Pipe
(1) Setting of Bypass Discharge

Semng is made so as to entirely bypass the. mfiuent h!gher than H max
Q. Since there is an allowance of H = 8,500 - 1,220 (4,720) = 5,280 m
(1,780 m) between HWL_ of the Bay of Suez and the ultimate level
(Chiorine Flocculation Basin Weir Height) of the treatment facilities,
there is no danger about back water, and if the effluent pipes are
instafled higher than back water level (+ 1,220 m) the effluent (treated
water and bypass water) is always dlscharged into the Bay of Suez by
gravity with no presence of standing water inside of the effluent pipe.

(2) Setting of Bypass Weir Height
Type of We_'ir . Lateral overilow weir :_(b"s‘/pass_weir)
GH=+7.500m
Water Level of Sue; Bay :

HWL = + 0.763 m
LWL —--0737m

Treated Water Dlscharge Plpe Loss Head

- Pipe Form ¢135(}mmx120/00&(1000mL(HP)

LossHead : AH{Dave Q) =0.113m
AH{DmaxQ)=0.162 m
AH{Hmax Q) =0.450 m
AH(RHmax Q) =

Back Water Level

Dave WL =+0.763+0.113 + o = + 0.880 m (+ 4.380 m)
D'max WL = + 0.763 + 0,162 + o = + 0.930 m (+ 4.430 m)
H max WL = + 0.763 + 0.450 + o = + 1.220 m (+ 4.720 m)
RHmaxWL—, ,

Chlorine Contact Tank_ :
Outflow Wier Level = + 6.500 m
Bypass' Pipe :

¢ 1.350 mm x 1.2 o/00 (H. P.)
V full = 1.292 m/sec
Q full = 1.8489 m3/sec

©3.8-115



Water Level of Influent Pipe

D ave Q/Q full = 0.538 / 1.8489 = 0.291 -> 29.1
D max Q/Q full = 0.646 / 1.8489 == 0.349 — 34.9
H max Q/Q full = 1.076 / 1.8489 = 0.582 - 58.2

Hydraulic characteristic curve (Manning's Formula)
d/D (D ave Q)= 0.37
d/D (D max Q) = 0.41
d/D (Hmax Q) =0.55 _
According by the water depth of the influent pipe are ;
DaveQ)=1.350x0.37 =0.500m

d(
d (D max Q) =1.350 x 0.41 = 0.554 m
d(Hmax Q) = 1.350x 055 =0.743 m

Profil of Influent Pipe

(Height of Influent Pipe Bottom = + 3.600 m
P.S. —» make 3.660 m a starting poini) §
. ke
C .
£ +3874m 3 |
0 (MH2) @
i . L =163 m L L=5m
(¢ 1,350 mm x 1.2 0/00)
(MH1) | 2
+3.678 m g
@
o o : (Connected to the
(Height of the influent pipe bottom) .~ Effluent Pipe)

(MH1) = + 3.660 + 1.2x 15 x 103 =+ 3.678 m
(MH2) = + 3.660 + 1.2 x (15 + 163) x 103 = 4 3.874 m

Bypass Weir Height (Lateral Overflow Weir)
Bypass Wier Level = + 3.874 + O..'743 + o=+ 4.620 m
Installed at (MH2) Manhle. | |

- 3.8-116



3.8. SEWERAGE SYSTEM APPENDIX

Appendix 3.8-3

[Appendix 3.8-3] Caluculations

[Appendix 3.8-3-2] Capacity of the Machinery

of Wastewater Treatment Plant

3.8-117






P/1

i . Basic Pesign Condition

1 — 1, Waste Water Characteristics
(1) ¥aste ¥ater Quantities |
 Average [Daily] =46,500m* /d (Q/d “-ave )
 Haximum [Daily] =55, 800m" /d (Q/d «-max )
Peak [Hourly]l = 3,875m? /h (Q/h --max )

(Noie) o :
‘Haximum [Daily] = Average Daily X 1.2

Peak [Hourly] = Average Daily 2.0 X1/24

(2) ¥aste Water Quantity
Pl (in) =6 to 10
BOD (in) =330 mg/l
CoD  (in) =280 mg/l
8§ (in) =380 mg/1

- (8) Treated Vaste Yater .Quanliiy
- pll (out) =6 to §. _
BOD (out)'#_Less than 20 wg/1 . : :
S8 (out)=Less than 30 ng/1 (50ng/1 ; Criteria)
0il (Mineral) =Less thun Hmg/]
0i1(Aninal and Vepetable) =Less than30mg/1
Coliforms =Less than 3, 000MPN/100m1

1 - 2. Quantity and qﬁality of industrial waste water From ed(fh industry
(See table-1)

1 — 3. System of the treatment
Coaguration Sedimentation and Standard Activated Sludge Method

3.8-118



P2

Quantily Quality
Industry (Avg. Daily) il BOD COD* S5
m'felny - mg/ ) kg/day | mgh | kglday mg/l { kpfday
1. Ataqa LE. and Adabiya 1LF.Z
1) Food 2400 | 61010 | 400 960 | 310 746 | 340 816
2} Wood Products 2,400 | G 10 100 240 | 280 672 120 288
3 Pastic 1,890 610 | 39 38§ 340 643 90 17
4} Paper Products 240 | 61010 | 400 856 | 200 481 3% 335
3} Spimning & Waving 530 | 610 | 400 ] 2,124 | 260 1381 ) 230 1,222
) Flearical 4370 | 6wio | 20 | 1o 170 743 | 500 | 2185
7). Mechanical-& Metal indl. 1630 | 610 | 280 | 457) 280 4571 300 489
R Building Materials 5060 | 6w 210 | 1,367 50 253 | 500 2,530
) 9 Chenvicals & Phanmacentio 3.000 Go 10 ADD 1,200 400 1.200 | - 500 1,500
'_ 10 Others 6420 | 61010 | 400 | 2568] 480 | 3082| so0 | 3210
) Sub-TFotal 34620 | Gwio | 33 | 11,559 278 9,603 | 383 | 13,246
2. Aaqa 1B Expansion Area 10280 | 610 | 33 | 3434 8 2858 383 | 3938
3. AagaTort 1,400 | G100 | 200 20| 180 252 250 350
4. Commercjal & Public Use a0 Gwlo | 200 16 | 180 361 250 50
Tota) 46,500 | 6wl10 | 330 15313 | 280 ] 12,749 | 380 | 17,584
1-4, Removal Rate
“Qualities(omg/1) removal (%) Note
Treated
Waste Watei| Waste Water P.S. T, AT and F 8. T. | Synthesig
FOD 330ppm 20ppn 30.0 1.4 94. 0
oA 380ppa 30ppm 190. 0 36. 8 92.2

(Note) P.S.T.=Primary Sedimentation Tank

AT

=Aeration Tank

F.5.T. =Final Sedimentation Tank

3.8-119




. P/3
3, Design Criteria
31, Sewer System :

Design Flow. ; Bourly peak flow(maxQ/hr)

Qnax/Qave ; 2.0

Yalues of [NJ ; V C==0.012(Vitrifiéd clay pipe)

R C=0,013Reinforced concrete pipe)
¥inimue Diameter ; 1750md®
ininun Cover P L

Binimum Yelocity ; 0.0m/sec

3 — 2. Vaste ¥ater treatment process

(DPrimary Sedimentation tank
Over flow rate=Less than $5m° /u? _day at DmaxQ
Retenlion time=2.0~4.0 hour at DmaxQ

(2)Aeration Tamk i _ _
BOD — 5SS Load=40.2 ~0. bky/kg. ss. day at DmaxQ
MLSS ==1,000 ~3. 000mg/1
eration Time =more than 6.0 hour (based on design flow).

(3)Final Sediwentation Tank
Over Flow Rate=Lless than 25 m‘_/m2 .day at Dmax
Retention time=1, 8§ ~3. 0 hour at DnaxQ

(DFilter -+ Future Equipnent
Line Yelocity =Less than 230m/day at Dmax
~ Bed Depth =0.6 ~1.0m
Kind of Kedia == Anthracite and Sand

(5)Chlorination Equipment

Chlorine Contact Time =30 minutes at DaveQ
Dosage =§, Qag at Tertiary Filtration Effluent

3.8-120



P/ 4

. (6)Sludge Thickner
" Solid Loading = 95~50kp/n? . day
Hydraulic Loading =16~32m3/m? -, day

(7)Sludge Drying Beds

Retention Time=5.0 to 7.0 days
¥ide =6.0 t0 8.0n
Length =30.0 th 45.0

(8)Stand-by units of Pumps
40% of Actual Load

4, Number of treatwment equipment line
Four(4) Line : _ o
Therefore , Wastewater per line to be treated (@) is as- follow;
DaveQ (Average-Daily) =46,500m * /dX1/4 =11,625n * /day
DmaxQ (Naximum-Daily) =55,800m * /dx1/4 =13.950m ® /day
lInaxQ (Peak -Hourly) = 3,875m * /hX24X1/4 =23,250m * /day

5. Calculation of basic capacity of the equipment

5—1. Hain equipment ) S
-(1)Raw waste water pumping station------scope of civil work _
Influent Quantity;46, 500m* /d(aveQ), 55, 800m* /d(maxQ), 3, 8750 * /h(Peak liour)
Pit Capacity ;10 ~15min(Peak hour) 3.875m * /h=50=64.59m * /pin
64. 598 * /minxi0) ~15min=645.9 ~~968, 9n® ——=> 950m ?
Pump station Dimention; (9. Om¥x23. Qolx4. 8ull)=993, 6m®
a)Influent pipe B,0.P.;43, 600(GL-3, 900) . dia.1,300um @
b)Pump outlet pipe;velocity=2.0n/sec ®=146/ 64.6/2 =830mm —>1000an @

c)Pump quantity  :6pcs(Zpes spare) 64.6/4=16, 150 /min(each)
d)Pump outlet size;velocity=3.0n/sec ® =146/ 16, 15/3 =33%mm —>400nm @
e)Pump head . v(1000)=64. 6m* /(60 x 3.14/4-xD% ) =1.37m/sec

- v(400) =16.15n * /(60 x 3.14/4 xD? )=2. 14n/sec
Influent pump head;Actual head(H1)=(\7+9,120)+( 7~1, 700)=10. 82u
piping loss head (HL1) (400)=fixL/Dxv* /2g

3.8-121



P/5
£1¢400)Y =0, 0240, 0005/0<0. 0213 £2C1000)=0, 02+), 0005/D=0. 0205
N2CA00) =C. 6233x10. 2m/CF 4x (2, 146 * /13.6=0. 127w
s XC0060) - =33, 09655250, 0w/{, 0x<1. 37> * /19, 6=0. 491n
E 1 Low Joss head dd(dUU) Apesxl, 8x(2. 14 ) /!9.b . #0.047m

HGC1000)= Bpeax0, 2x(1.37) * /19,6 . =0, 096a
Checkvaive loss Hb(uOO) fpeat. §x(2. 14 )*® /19.6 =0, 421m
Tee foss 70002 =Ipe xd: 2 x{1. 300 /16, C =0, {1m
Total head o =Wit~-ilT=10. 8210, 127+0. 49140, 047+0. 09640, 42140, 115=12. 1w
=14, Om :
DPorer of woter P8=0, 163 x  7x 9 x W/ 5lxa

P3 ; Power of motor - W

v ;Gravity of gravity inlet water 1.0

Q ;Flow volume 16, 15n? Juin

H;Total head 13. im

n S Efficiency OF potng - 72 %

a Bafety ralio 1.2

PR o= (063 s (L0 x 16015 3 13.0)/0. 7“ xt, 2= 04, Bkv —2 55, Gke

JriSewovape Punp for rav waste waler pumping station sg ecification]
~-(Facility NO.¥-57

Tyne :Submersible Waste Water Puap L

Specilication ;400 16, [(Hm3/minx]d. Duxdokw (SSD?XSGHZ)

Guantity Gocs(spare 2 pes) '

Avcessory Cabieldn/l PCQ Chain, Gm/ipfs\SLa1n1eos Steel}, Guide pips

uot/lnhs(Stalnlo g Steel), Autonstic connection 1Set/lpcu

EChain hoist ; Hoist 2. &ionxbn hoist 2 440, 2kw) | Sel - (Facility &0 %-7)

Accesuovy i Heip plain trtolley; 2. §tonxG. Ow i Set
(Z)&creen
influent Guantity =3, 875m° /h(Peak houry)
Binimom flow velocily ' = (., fm/sec
Kequived Soreen Sccotion Area =3, 870w /h= (0. Gu/sx60x80) = 1. Sw
Screen Nax Water Lovel == [, 12m
Sereen Bar qlllkvﬂfw s = hma (Par Qudntlty 2, 000mn - 30mn-67pcs)
Screen Wide T2, 00nm (up(, s X5wm=33bnmn
Fffeceive ¥Vidth =2, (00me-335am=1, 665mn 1. 12uhx]. 665mw=1. &6u +

3.8-122



.y ' PS6

= @(Screan Spectfication)— (Pacility M. -2)
~~”m3r88Gj Typb! - ;¥anuval cperation type
s8-8 004600 . Capacity ~ ;3,875m3/hour
-(*';‘:3 8‘00_'_'_‘__'_1891‘ ' '“;.} th ;Hidih 2, OUUBIMX'L 200!]1[*1”
.Q _ rGrgﬁgnuh%mbcr Pitch and bar:30mm, Bar Thickness=bun
Sf LWEJ Yater top Jeval 1, 000mm
}g i?“ . Setting Angle ;60 °
9| g ' i ¥aterial iStainless steel
N jqr4'r Quantity i1 pe
| | iy Avcessaries siland rake tool 1 wait
_gAQ rpate - i D6eit chanber(opper Lype)
R AR R priLao Pesipn Capacity;G0sec (at liourly peak)
o< Cyciond(il [set) G ovomd/ i+ (b0sec/winxb08in/h)
tnflucui _ __i b sglisec=64. 6ng
Gate 'CT‘\\QML Dinension; 3. Buwxib. OmLxi. OuliChopper type)
¢ 1y ""“i‘d’\*—_ oy Capacity

(V= {(3. 8215, OIXL. G140, 5/6 {(3. 8x15. 0)
FC15. 0410, 0) €3, 8+2. 954 (2. 9x10. )}

Q g i =78, Imd >4, up * 0K
NI " Grit chaber
"O .‘(...__N.-Jh.- Vh-:‘é_@q VI J_ ] o .
8 ; ]r'- ve (43Sand pump o
Y’:“L” Lﬁmfzgglqa_** d)Saud_pump capacicy =0, hed/min
Tk Tm e e LPurp outlet size

Volocity:3. Om/sec
A4 Section & =146v 6. 5/3=09. 6um —-=5 0
c)Punp head _ -
v(802=0. Lud/(B9x3. 14/4xD*. )
_ =1, Chbn/sec
Acutual pemp head (BD= (VH1.200)- (5742, 6005 =8. 6m : -
Pipe loss hean  (E2)30mn=f1xL/Dxv? /28 £1=0. 0220, 0085/D=0. 0253
HEQBGY =0, 0263 x30/0. 08aC1. 656) * /19.6=1. 330

Elbcw loss head  H3(80) =8pes x0. 2x {1.650)7 /19.§ -, 224m
Cyelone toss head 04 =C. Tkg/cn? 1. )Gu

Total hzad =1 + 02 + Ha=8. 6+1. 384D, 22447, 0=117. 204m ——— . i8n

3.8-123



PAT
d)Power of motor (PS)= ﬂ 163xC 7 xQxiD/ 7 x1. 2=0. 163x (1, 1x0. 5x18)/0. 50 x1. 2
=3, 88kw ____e> 5. 5MJ

@ [Sand Pump] - > e < (Facility NO.H-3)
Type Submelslble Sand Pump
Specification;80mmx0. 5n3/minx!8nx5, Skw (380V HOHZ)
Quantity i2pcs(l pes Stand-By «eeee Yerehouse)
Accessory ;Cable ZOm/lpcs Cha1n20m/lpcs(8talnless steel)
® [Cyclone] ++ - . TRITETILOS - (Facility NO,¥-8)
Type :Vert1cal Cyclone Type Capacity; 40w * /hr
Specification;approx. 230mumdia. x1270mmh
Haterial Vrame (Alum1numl1n31de Rubber Lined) or equivalent.
-Quantity 1 pc
®[Crit washer] woovmnii ~(Facility NO,¥-4)
Type ;Screw COnveyor type ~+with air bubb!lng nozzle Zpc
Specification;approx. 200 ®x5. OoLx]. Skw (380V 50H2)
Quantity i1 pc
Accessory Sand Container 0 3m (0. 7x0. 8x0, 6h stainless steel) 1pc
@[Inlet Gatej-- "°-----(I"acility NOE-D)
Type ;Power operated type '
Dimension ;1,400x1, 400 x 4. 2mll x 1.5 kw(380V S50HZ)
Quantity . ;1 pe .
[Chain }mist} (I'aullty NO.H-'?)
Type = ';Power operated type
Specification;2. 8TON x 6m (380Vx2. kw0, 2kw 50HZ)
. Quantity i1 pe
(4)Storage Tank .
DraxQ =55, 800p3/day
Retention Time; RT=6.0 hour
Capacity ; ¥1=55,800m3/d x6/24 =13, 950n3

 V2=13.95003 <4 line-3,488m3 ,
Capacity(Actual)V1=10. 0x50. 0x3. 5=1, 750n3 /each 1 Line=2 tank
¥2=1750n3 x 8tank= 14 000m3 >13, 950m3 0K
Retentson time; (Actual) '

RT=14, 000n3 + (55, §00m3/24hr) =b. 02Zhour >6.0hr  OK

(¢ 2 Linw)

| (300) = 2.0t 404,04 40 = |3.0m
L(so0) =15.04 405 208 0.5 = 275m

3.8-124



: . P/ 8
Raw Water Pump L o
a)Capacity- 165, 800m3/d +4 line =13, 950m3/d-+--1 line
13,950n3/d +24 hour=581, 26m3/h=9. 69n3/win ~  10.0m3/min
D Punp outlet size;velocity=2.0 ~ 3.0m/sec
- O 1=146 V'10.0/2.0~3. 0=26Tom ~ 326mm - 300mm
pipe line(l line 2punp) ; @ 2=146 V20, 0/2~3= 377mm ~ 462mm - 500mm
c)Acutual punp Mead ;(H1) =11, Om-5. Om=6.0m
Piping loss head(ﬂfl) flxI/va /28 £1(300)=0. 02*0 0005/D 0. 0211
£1(500)=0. 02+0. 0005/D=0, 021
©v1(300)=10m3/(60x3, 14/4 xD * )=2.36 v2(500)=20m3/(60x3. 14/4 xD? )=1.70
HLT(3003=0. 02]7 x13/0.3 x (2.36) % /19, 6=0; 268u.